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Applicant . SHAO NENG GROUP GUANGDONG OASIS ECOLOGICAL TECHNOLOGY CO.
LTD. SHAO NENG NATURAL COLOR BRANCH

Address : NO.38, XIONGNAN ROAD, NANXIONG CITY, GUANGDONG PROVINCE, CHINA

The following sample(s) and sample information was/were submitted and identified by/on behalf of

the client

Sample Name . Paper

Sample Material . Primary bamboo pulp

Sample Model s

Sample Received Date : Jun 21, 2023

Test Completed Date : Jul 1, 2023

Test Method . Referto US FDA 21 CFR 176.170

Test Results . Refer to the next page(s).

Test Requested Conclusion

US FDA 21 CFR 176.170 (Paper and Paperboard) — Determination of Amount of

Chloroform-soluble Extractives RASS

scan to check the report

Authorized Signature: W

Technology Manager

In no cirggiastiitiey Shall the Company’s responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the
spected, sid and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing
¢ ntireEr’Fﬁl’the dideretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.
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Test Results:
Extractants Unit RL Result Re?_lijrlnaittlon Conclusion
Distilled Water .2
(120°F for 2 hours) mg/inch 0.2 N.D. 0.5 PASS
8% Alcohol Ay
(120°F for 2 hours) mg/inch 0.2 N.D. 0.5 PASS
50% Alcohol .2
(120°F for 2 hours) mg/inch 0.2 N.D. 0.5 PASS
n-Heptane 2
(70°F for 0.5 hours) mg/inch 0.2 N.D. 0.5 PASS
Note:

(1) mgl/inch? = milligram per square inch

(2) RL=Reporting Limit

(3) N.D. = Not Detected (less than reporting limit)
Remark: The above result(s) was/were only given as the informality value and only for reference

In no cir /vm~ 11 the Company’s responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the
bulk apdldnspected, testdd and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing
: #stretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.
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Test Part Description: Paper

Sample Photo

Note: The results shown in this report refer only to the sample(s) tested.
**xx*x End of the report * * * * *
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